
 

  F i na l  R e p o r t  

Nogales International Wastewater 
Treatment Plant Maximum 

Allowable Headworks Loading 
Development 

 

Prepared for 

United States Section, International Boundary 
and Water Commission (USIBWC) 

Under Contract IBM04D0005, Task Order IBM08T0035 

April 2009 

 
445 Executive Center Blvd., Suite 110 

El Paso, TX 79902 
 





 

Contents 
Acronyms and Abbreviations ..........................................................................................................v 

1 Introduction.........................................................................................................................1-1 
1.1 Wastewater Treatment Facility.............................................................................1-2 
[...]
4.3 Allocation of MAHLs.............................................................................................4-5 
4.4 Comparison of MAHL’s to Historical Influent Loads.......................................4-6 
4.5 Groundwater Impacts on MAHLs .......................................................................4-7 

5 Conclusions .........................................................................................................................5-1 
5.1 Summary .................................................................................................................5-1 
5.2 Recommendations ..................................................................................................5-1 

6 Appendix A:   NIWTP Historical Data ...........................................................................6-1 

7 Appendix B:  NIWTP MAHL Allocation .......................................................................7-1 

 iii 



CONTENTS 

 

Tables 

Table 1 ................................................................................................................................................1-3 
Summary of the City of Nogales, Sonora Industries 
Table 2 ................................................................................................................................................1-3 
The City of Nogales, Arizona Existing Local Limits 
Table 3 ................................................................................................................................................2-1 
Summary of NIWTP’s APP Discharge Limits 
Table 4 ................................................................................................................................................2-3 
Summary of  NIWTP’s AZPDES Discharge Limits 
Table 5 ................................................................................................................................................2-4 
Summary of Process Inhibition Criteria Applicable for the NIWTP’s Treatment Processes 
Table 6 ................................................................................................................................................2-5 
Federal Ceiling Concentration Limits and Toxicity Characteristic Leaching Procedure 
Regulatory Limits 
Table 7 ................................................................................................................................................2-8 
Discharge Screening Levels Based on Vapor Toxicity 
Table 8 ................................................................................................................................................4-1 
Removal Efficiencies of Selected POCs 
Table 9 ................................................................................................................................................4-4 
Calculation of MAHLs 
Table 10 ..............................................................................................................................................4-5 
Allocation of MAHL on Basis of Flow 
Table 11 ..............................................................................................................................................4-6 
Comparison of MAHLs to Historical Influent Loadings 
Table 12 ..............................................................................................................................................4-7 
Statistical Average of Groundwater Data 
  

iv 



 

Acronyms and Abbreviations 

ACGIH American Conference of Governmental Industrial Hygienists 

ADEQ Arizona Department of Environmental Quality 

AHL allowable headworks loading  

APP Aquifer Protection Permit  

AQL aquifer quality limit 

AZPDES Arizona Pollutant Discharge Elimination System 

CAAA Clean Air Act Amendments 

BOD5 5-day biochemical oxygen demand 

DL discharge limit 

EPA  U.S. Environmental Protection Agency 

Guidance Manual  EPA Local limits Development Guidance (2004) 

GQPP Groundwater Quality Protection Permit 

HAP hazardous air pollutants  

lb/day pounds per day 

MACT maximum achievable control technology  

MAHL maximum allowable headworks loading 

MLE Modified Ludzack-Ettinger 

mg/kg  milligrams per kilogram  

mg/m3 milligrams per cubic meter 

mg/L milligrams per liter 

μg/L micrograms per liter 

mgd million gallons per day  

NIWTP Nogales International Wastewater Treatment Plant 

POC pollutant of concern 

TCLP toxicity characteristic leaching procedure 

TKN Total Kjehldahl Nitrogen 

tpy  tons per year  

 V 



ACRONYMS AND ABBREVIATIONS 

TSS total suspended solids 

TTO total toxic organics 

USIBWC United Stated Section, International Boundary and Water Commission 

VOC  volatile organic compound 

WAS waste activated sludge 

 vi 



 

SECTION 1 

Introduction 

 
The City of Nogales, Arizona and the International Boundary and Water Commission, 
United States Section (USIBWC) co-own the Nogales International Wastewater Treatment 
Plant (NIWTP).  The NIWTP treats domestic, commercial and industrial flows from Nogales 
and Rio Rico, Arizona and Heroica Nogales, Sonora, Mexico.  The City of Nogales, Arizona 
has an approximate population of 21,000, while the community of Rio Rico, Arizona 
comprises a population of 10,000.  The City of Nogales, Sonora has an approximate 
population of 189,000 and the surrounding municipality has a population of 193,000.  
Currently, the USIBWC operates the NIWTP with approximately 75 percent of the plant’s 
influent generated in Mexico and the remainder generated in Nogales and Rio Rico, 
Arizona.  The NIWTP is currently undergoing an upgrade from advanced primary to 
secondary treatment in order to comply with regulatory water quality standards for 
discharge to the Santa Cruz River. 
 
The upgrade of the plant commenced in November 2006 with the construction of a Modified 
Ludzack-Ettinger (MLE) secondary treatment plant with an optional bypass to an aerated 
lagoon to handle excessive loading.  Startup of the plant is currently scheduled for July 2009.  
The biosolids produced at the new plant will be transferred to an aerobic digester and then 
dewatered with two belt presses using a polymer feed.  The Arizona Department of 
Environmental Quality (ADEQ) issued the NIWTP a discharge permit under the Arizona 
Pollutant Discharge Elimination System (AZPDES) with an effective date of December 24, 
2007 and an expiration date of December 24, 2012.  The permit contains NIWTP effluent 
discharge limits for discharge into the Santa Cruz River.  Additionally, ADEQ has issued an 
Aquifer Protection Permit (APP) for the current design and is in the process of developing a 
new APP for the upgraded plant that will require additional limits on specified parameters 
for the final effluent. 
 
The NIWTP is required by the AZPDES permit (Part V.A.1.b) to develop mass influent 
loading objectives for pollutants that may cause or contribute to interference, pass through, 
or other problems at the treatment plant.  The AZPDES permit requires that the list of 
pollutants considered in developing mass influent loading objectives include cadmium, 
copper, iron, lead, manganese, mercury and zinc.  This report presents the development of 
new Maximum Allowable Headworks Loadings (MAHLs) to satisfy this requirement for the 
new upgraded plant. 
 
The approach used in developing the new MAHLs follows the EPA Local Limits 
Development Guidance (2004) and consists of the following steps: 

• Summarize treatment plant requirements.  Treatment plant requirements are listed in 
Section 2. 

 1-1 



1. INTRODUCTION 

• Identify potential pollutants of concern (POC) based upon treatment plant requirements.  
POCs are identified in Section 3. 

• Gather and evaluate treatment plant POC data 

• Calculate MAHLs for potential POC.  The MAHLs are compared with influent plant 
loadings to determine the POCs and MAHLs to be used to prevent violations of 
applicable water quality standards and the AZPDES permit. 

  

1.1 Wastewater Treatment Facility 
The upgraded NIWTP will be designed to treat 14.74 mgd.  Raw wastewater will enter the 
plant headworks through the existing influent structure and flow through the grit 
settlement basins and then through the coarse bar screens.  The wastewater then flows 
through two parallel vortex grit removal units followed by fine bar screens.  The wastewater 
will then flow through the existing flow meter piping, through the existing Diversion 
Structure No. 1 and through new piping to the Secondary Treatment facilities. 
 
Secondary Treatment will consist of three parallel trains of activated sludge units designed 
in the MLE process configuration.  The trains will consist of an anoxic basin followed by an 
aeration basin.  Mixed liquor from the aeration basin then flows to secondary clarifiers 
where solids are settled and returned to the process.  Effluent from the secondary clarifiers 
flows to existing filtration and disinfection facilities. 
 
Excess activated sludge above the amount required for the activated sludge process will be 
removed as waste activated sludge (WAS).  The WAS, along with scum removed from the 
splitter box and secondary clarifiers, will be sent to a rotary drum thickener.  The thickened 
sludge will be discharged into a mixing chamber, where it will be mixed with digested 
sludge and pumped into aerobic digesters and then into the WAS storage pond.  Sludge 
from the pond will be pumped to one of two belt filter presses for dewatering.  Filtrate from 
the dewatering process will be pumped to the plant recycle station to combine with water 
from other processes prior to sending the water back to the front of the aeration system.   
 
Dewatered sludge, or cake, will be transferred from the belt filter presses along a conveyor 
to a truck loading bin.  The cake should be pressed to at least 20% total solids.  The cake will 
then be deposited into sludge hauling trucks for disposal by a licensed sludge hauler for 
beneficial land application on non-human consumption crops.  Based on the Nogales 
International Wastewater Treatment Plant Biosolids Disposal Options Study dated April 2008, the 
plant will produce an estimated 3,365 dry tons of biosolids per year, or 21,000 wet tons per 
year.  The plant will be capable of meeting class B sludge based on the requirements in 
Appendix B of the 40 CFR 503.  
 

 1-2 



1. INTRODUCTION 

1.2 Industrial Users 
A list of industry types located in Nogales, Sonora that discharge to the NIWTP is presented 
in Table 1.  The associated processes involving water are also presented for each industry 
type.  There are no industrial dischargers in Nogales, Arizona. 

TABLE 1 
Summary of the City of Nogales, Sonora Industries 

Industry Type Processes with Water 

Communication equipment manufacturer Antenna leak test 
Assembly of gardening products Leak test for plastic tanks 
Assembly of electronics Electronic board wash 
Metallic coating Galvanization, silk screening 
Denture manufacturer Washing dental pieces 
Mold injection Water coolant for plastics 
Manufacturer of metal products Cutting and washing metals 
Elevator manufacturer Wash glues 
Railroad cargo transportation Washing 
Manufacturer of polystyrene products Steam generation 
Assembly of electronic harnesses Leak tests 
Extraction and refining of vegetable oil Steam generation, washing 
Measure pressure Reverse osmosis process 
Beverage bottling Water purification 
Metallic coating Metallic coating process 
Manufacturer of ink jet cartridges Ink cartridge washing 
Trophy manufacturer Acrylic washing 
Assembly of aerospace and military connectors Washing metal 
Assembly and disposal of medical devices Water coolant for plastics 
Publisher Film development 
Assembly of  electronics Electroplating process 
Manufacturer of cardboard boxes Wash print rollers 
Manufacturer of medical products Cooling tower 
  

1.3 Existing Local Limits 
Table 2 summarizes the existing local limits adopted by Ordinance No. 92-09-12 for the City 
of Nogales, Arizona.  

TABLE 2 
The City of Nogales, Arizona Existing Local Limits 

Parameter 

Maximum for Any One 
Day  

(mg/L) 

Monthly Average Shall 
Not Exceed (mg/L) 

Cadmium 0.69 0.26 

Chromium 2.77 1.71 

 1-3 



1. INTRODUCTION 

TABLE 2 
The City of Nogales, Arizona Existing Local Limits 

Parameter 

Maximum for Any One 
Day  

(mg/L) 

Monthly Average Shall 
Not Exceed (mg/L) 

Copper 3.38 2.07 

Lead 0.69 0.43 

Nickel 3.98 2.38 

Silver 0.43 0.24 

Zinc 2.61 1.48 

Cyanide 1.20 0.65 

Total toxic organics 2.13 -- 

Oil and grease 52 26 

Total suspended solids 60 31 

pH 6.0 – 9.0 6.0 – 9.0 

mg/L = milligrams per liter 

 1-4 



 

 

SECTION 2 

Standards and Criteria 

The development of local limits is based upon the regulatory requirements to meet 
discharge limitations, as well as the goals of preventing the inhibition of treatment 
processes, protecting the health and safety of facility employees and preventing the 
contamination of biosolids.  The standards and criteria that relate to the NIWTP and served 
as the technical basis for identifying POCs include: 

• Effluent Criteria 
• Process Inhibition Criteria 
• Sludge Disposal Criteria 
• Air Emission Criteria 
• Vapor Toxicity Criteria 
• Water Quality 

These criteria are discussed in the following paragraphs. 

2.1 Effluent Criteria 
2.1.1 Arizona Aquifer Protection Permit 

The NIWTP operates under an Arizona APP for discharge of treated effluent to the Santa 
Cruz River.  Discharge limits (DLs) established by the permit are summarized in Table 3.  In 
addition to parameters with discharge limitations, the APP includes indicator parameters 
for which monitoring is required but no limits have been established.   

TABLE 3 
Summary of NIWTP’s APP Discharge Limits  

Parameter 
NIWTP APP DLs

(mg/L) 

Antimony 0.006 

Arsenic 0.05 

Barium 2 

Beryllium 0.004 

Cadmium 0.005 

Chromium 0.1 

Cyanide 0.2 

Fluoride 4.0 

Lead 0.05 

Mercury 0.002 

 2-1 



2. STANDARDS AND CRITERIA 

TABLE 3 
Summary of NIWTP’s APP Discharge Limits  

Parameter 
NIWTP APP DLs

(mg/L) 

Nickel 0.1 

Thallium 0.002 

Benzene 0.005 

Carbon tetrachloride 0.005 

o-Dichlorobenzene 0.6 

para-Dichlorobenzene 0.075 

1,2-Dichloroethane 0.005 

1,1-Dichloroethylene 0.007 

Cis-1,2-Dichloroethylene 0.07 

Trans-1,2-Dichloroethylene 0.1 

Dichloromethane 0.005 

1,2-Dichloropropane 0.005 

Ethylbenzene 0.7 

Monochlorobenzene 0.1 

Styrene 0.1 

Tetrachloroethyene 0.005 

Toluene 1.0 

Trihalomethanes (total) 0.1 

1,1,1-Trichlorobenzene 0.20 

1,1,2-Trichlorobenzene 0.07 

1,1,2-Trichloroethane 0.005 

Trichloroethylene 0.005 

Vinyl Chloride 0.002 

Xylenes (total) 10.0 

Total Nitrogen 10.0 

Nitrate as N 10.0 

Nitrate – Nitrite as N 10.0 

Total Kjeldahl Nitrogen as N Reserved 

Fecal coliform, 30-d mean 200 CFU/100ml 

Fecal coliform, single 
sample 800 CFU/100ml 

DL = discharge limit 
Reserved=Monitoring only 
 

2.1.2 Arizona Pollutant Discharge Elimination System Permit 
The NIWTP operates under an AZPDES permit with an effective date of December 2007.  
Regulated parameters in the permit are based on the Arizona Water Quality Standards 

 2-2 



2. STANDARDS AND CRITERIA 

issued by ADEQ.  The regulated parameters contain limitations for toxic pollutants 
discharged to receiving waters on the basis of the receiving water designated uses.  The 
AZPDES discharge limits are presented in Table 4. 
 

TABLE 4 
Summary of  NIWTP’s AZPDES Discharge Limits  

Parameter 

NIWTP 
AZPDES DLs
Weekly Avg. 

(μg/L) 

NIWTP AZPDES 
DLs Daily Max 

(μg/L) 

Ammonia -- 8,400 

CBOD 40,000 -- 

E. Coli -- 576 CFU/100ml 

TSS 45,000 -- 

Total Residual Chlorine -- 0.008 

Cadmium 2.42 4.86 

Chromium Total 100 146 

Chromium VI 7.97 16 

Copper 9.57 19.2 

Cyanide 5.5 16.9 

Lead 3.13 6.23 

Mercury 0.141 0.368 

Nickel 58.6 117.7 

Selenium 1.64 3.28 

Silver 3.29 6.61 

Sulfides 50 100 

Thallium 105 276 

Benzo(a)pyrene 0.02 0.291 

Di (2-ethylhexl)Pthalate (DEHP) 199 400 